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	#
	Question
	Answer

	1. 
	Jim, How do you know that 409 Jones Street is not the address of the post office where the PO box is?
	See the tip from a participant…
Sometimes you get a clue on the +4 portion of the zip code, which you don't always have...but when you do and there is a po box the +4 zip code also matches the PO Box.  The Post Office does assign +4 zip codes to PO Boxes

	2. 
	"per SEER manual Example: Cervix in situ was diagnosed in 2003 and lung cancer was diagnosed in 2018. The cervix in situ, if collected by the registry, would be a sequence number 60 and the lung would be assigned a sequence number of 00. Note: Sequence all cervix in situ cases in the 60-88 range regardless of diagnosis year. Submission of cervical carcinoma in situ is no longer required as of 2018 NCI SEER data submission."
	The data item listed in the SEER manual is Sequence Number Central (item 380). The rules in the SEER manual would only apply to SEER central registries. Reporting facilities use Sequence Number Hospital (item 560). The rules in STORE refer to Sequence Number Hospital. All reporting facilities should use the rules as outlined in STORE for this data item.

	3. 
	Patient has a hx of cervical ca NOS dx 20 years ago (outside facility) prior to a new dx at our facility for breast ca.  Our facility does not collect CIS of the cervix.  What would the sequence # be for the new breast cancer primary?
	live answered

	4. 
	For the cytology, if confirmed by pathology, what would be the DoDX?
	It would be the date it was confirmed by pathology. The only exception would be if a physician stated that the date of diagnosis was the date of the cytology.

	5. 
	What about recording physician addresses from the NPI database? Do we record the PO box or physical address? Does that disrupt the geocoding?
	I am not aware of anyone using NPI addresses for geocoding.

	6. 
	Also, in FL you may not submit a seq 02 without the Seq 01... You could not submit the Seq 01 of cervix insitu because it's not reportable... It would not be accepted.
	Interesting.

	7. 
	Question Quiz 2, #1 - What if snowbird splits time more evenly, such as 6 months in each state?
	Per the SEER Manual…Persons with More than One Residence
1. Code the residence where the patient spends the majority of time (usual residence)
2. If the usual residence is not known or the information or the information is not available, code the residence the patient specifies at the time of diagnosis

	8. 
	For question #1, if the patient was diagnosed in Florida and that is where they were living when they were diagnosed, why would that not be the address at diagnosis? It's the same as the federal prison example in my mind.
	The rules are different for “snowbirds” and for people that are in an institution such as a prison. See the answer above for rules concerning “snowbirds”. A residence of an institution should be coded to the physical address of the institution.

	9. 
	Since the LN bx is coded is surgery, wouldn't that be considered part of first course of TX, and a class of case 21?
	Even though an fna of a lymph node is coded in scope of regional lymph nodes, an fna is not treatment. 

	10. 
	Quiz #3 question #2 - would we also code the biopsy in the surgery field as well along with the exc bx coded in the surgery field?
	The core needle bx would only be coded in dx staging procedures. The lumpectomy would be coded as a 22 (excisional bx). You only code each procedure once. The results from the lumpectomy do not impact the surgery code.

	11. 
	Why wouldn't you use code 50 for question 4 (quiz 3) if both breasts contained cancer?
	51 is just a little more specific.

	12. 
	Where can we find the clarification about coding a breast biopsy that removes all the malignancy to a D/S procedure rather than a surgery?
	If a needle biopsy precedes an excisional biopsy or more extensive surgery, and upon the excisional biopsy or more extensive surgery the surgical margins are clear (i.e., no tumor remains), DO NOT consider the needle biopsy to be an excisional biopsy. The needle biopsy should be recorded as such in the Surgical Diagnostic and Staging Procedure [1350] data item and the excisional biopsy or more extensive surgery in the Surgical Procedure of the Primary Site data item [1290]. STORE Manual pg 148"

	13. 
	"I believe that 97 + instruction is for BREAST only.  Per STORE FOR BREAST ONLY: If a sentinel lymph node biopsy is performed during the same procedure as the regional node dissection, use code 97 in this data item, and record the total number of positive regional lymph nodes biopsied/dissected (both sentinel and regional) in Regional Lymph Nodes Positive [820"
	You are correct!

	14. 
	"You don't count the FNA in Reg Nodes examined per STORE Do not count a positive aspiration or core biopsy of a lymph node in the same lymph node chain removed at surgery as an additional node in Regional Nodes Examined."
	Correct!

	15. 
	SINQ has the option to search by question number is there a similar option in CAnswer forum?
	Not that I am aware of

	16. 
	A template to help provide structure to CAnswer Forum Queries would be helpful.
	There is a template under Advanced Options

	17. 
	Only primary PCV is reportable, not secondary due to another condition, correct?
	You are correct.

	18. 
	The COC tells The Registrars in accredited programs to use the STORE manual for abstracting cases. Is this changing? Are we now to have Registrars use both the STORE and SEER coding manual?
	No. nothing is changing. this is really just a little more background info.

	19. 
	Can the STORE manual be updated to direct to the SEER Program Manual Appendix B when needed for the correct codes?
	That would be a CoC Decision.  I'm guessing that when they update the STORE manual for v21 they will either update the table or just direct people elsewhere.

	20. 
	I thought I heard Marla say to look at the source of the data item and go to that manual to see how to code the item. 
	No. She was just giving some background info. 

	21. 
	Lumpectomy a month later with SLN BX 00/01 and Non-SLN BX 00/01. Would you Code SLN positive 00, SLN examined 01 with date 03/05/2020. Regional LN positive 00, regional LN examined 95, date field -11."
	No, SLN Bx would be 00/02. Date SLN proc is date of SLN proc. reg node pos/ex 00/02. Date of dissection blank.

	22. 
	"Quiz 3, Question #2 - core needle bx w/malignancy.  Lumpectomy revealed no residual.  Per SEER Program Manual:  9. Record size from an incisional biopsy. Use the clinical guidelines for TNM to determine if the biopsy was done during the clinical timeframe. Use the source that gives you the best size and take the largest size.
	We received a clarification from SEER that they follow the STORE rules in this situation.

	23. 
	Note: An incisional biopsy that removed the whole tumor is actually an excisional biopsy. Based on SEER's instruction, we would code #2 to b. 22-Excisional Bx  Did I misunderstand the response on this one? If so, my apologies!"
	We received a clarification from SEER that they follow the STORE rules in this situation.

	24. 
	Case # 4 why use code 2 for scope of lns vs a 7.
	A dissection was not done. 

	25. 
	It would be helpful for hospital registrars to check with their central registries when discrepancies are found between reference materials.  We are not a SEER state, and I would not point a registrar to the SEER manual for birthplace country codes.
	Great point!

	26. 
	Also, Korea has not been a country since 1948, so that causes some confusion.  Perhaps that was not a good example to use.
	It’s understandable how that might cause some confusion. Korea, NOS means that it is unknown where in the Korean Peninsula the person was born.
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